

## PHYSICAL TEST REPORT

Client: Marboss Przemyslaw Balon

Date: Dec.12,2018

Article No. Thecsame Vinyl

Lot No: NW201807

Item: Azzam

The following sample(s) was/were submitted and identified on behalf of the client as:

Order: FV160601

Country of Origin: China

Exported to: Turkey

Test Performed: Selected tests as requested by applicant against Client's performance standard

<b>Fabric Thickness</b>	mm	1.0 mm
-------------------------	----	--------

<b>Fabric width</b>	cm	137 cm
---------------------	----	--------

<b>Fabric weight</b>	gsm	1.069
----------------------	-----	-------

Main Data	TEST RESULT		
-----------	-------------	--	--

	Test condition	Bulk sample	
--	----------------	-------------	--

<b>Tensile strength</b>	weft Kg/sm	313 N	TS2008
-------------------------	------------	-------	--------

	warp Kg/sm	333,2 N	EN ISO 1421
--	------------	---------	-------------

<b>Tear strength</b>	weft Kg/sm	42 N	TS EN ISO 4674-1
----------------------	------------	------	------------------

	warp kg/sm	38,2 N	
--	------------	--------	--

<b>Peel strength</b>	weft kg/cmb	40,0 N	
----------------------	-------------	--------	--

	Warp kg/cmb	34,3 N	
--	-------------	--------	--

<b>Alongation at break</b>	horizontal %	130+/-20%	TS 2008
----------------------------	--------------	-----------	---------

Vertical % 30+/-20% EN ISO 1421

**Abrasion Resistance** Martindale >50.000 cycles TS EN ISO 5470-2

**Color fasting** CFFA-3 level 5 TS EN ISO 105-X12

**Fire resistance** CFFA-3 BS5852/FMVSS302

**QUV-resistance** 650 hours

**Anti-bacterial&Mildews** Pass

**Anti-salty** Pass

**Odour** No odor

Test person:



Date: 2018-12-12